

ALADDIN SCIENTIFIC CORPORATION  
14078 Meridian Parkway, Riverside, CA. 92518

### Certificate of Analysis

Date of Testing: 2026-07-01 11:23:15  
Date of Next Testing: 2030-06-30 11:23:15  
Product Name: **Carbon nanofibers**  
CAS Number:  
Specifications & Purity:  
Lot #: F2622282  
SKU #: **C493384**  
Version: **1**  
Analysis #: **723239**  
Storage Temperature: Room temperature

Parameter	Limit Values	Result
Purity	>95 (%)	95.50000 %
Outer Diameter	50-200 (nm)	100.00000 nm
Length	1-15 ( $\mu\text{m}$ )	10.00000 $\mu\text{m}$
Color(Black)	pass	Pass



John Su  
QA & QC Manager